samranis. FCC RF Test Report

Report No. : FG472418Q

N48(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

OFDM_QPSK_Edge_1RB_Left_High_CH
= e
I:E.:fSI?ET lﬂﬂ::‘ﬁf ’ Atan: 20 68

KEYSIGHT Inout ¥ Aen: 20 68
uping: DG

BT o
31 Range 31 Range
ScaleDiv 10.0 08

Scale/Div 10.0 48

Stop 3,750 GHz

Trace

Frequen Amglitude

Frequen

N48(20M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

N48(20M)_CP-

Al Range Geaph Al Range Geaph
Scale/Div 10.0 48

Scale/Div 10.0 48

Sporton International Inc. (ShenZhen)

N48(20M)_CP-

OFDM_QPSK_Outer_Full_High_CH

race
Ampliude

Stap 3.750 GHz

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number

1 A2-34 of 38



samranis. FCC RF Test Report

Report No. : FG472418Q

N48(20M)_CP-
OFDM_QPSK_Outer_Full_High_CH_cHr_pA

Ref Lyl Offse 18.08 0B
Ref Vialue 30.00 dBm

N48(40M)_CP-
OFDM_QPSK_Edge_1RB_Right_Low_CH

A Range
ScaleDiv 10.0 08

Stop 3,750 GHz

N48(40M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Ref Ly Offset 18.65 0B
Ref Vialue 30.00 dBm

Stap 3.75

N48(40M)_CP-

OFDM_QPSK_Edge_1RB_Right_Low_CH_cHp_p
ASS

02150 GHz o BW IS 3 Span B0 kHz
Swaep 1.20 ms (1001 pts)

Total Channel Power

Total Power Speciral Densiy

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A2-35 of 38



amranas. FCC RF Test Report Report No. : FG472418Q

N48(40M)_CP- N48(40M)_CP-
OFDM_QPSK_Outer_Full Low CH OFDM_QPSK_Outer_Full_Low_CH_cHr_rASS

Ref Ly Offset 18.65 0B
Ref Val 0 dBm

BVideo BW 91,000 kHz*

N48(40M)_CP- N48(40M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Ref Lyl Off
Ref Value 3

Stop 3750 GHz

aLimit
B

Sporton International Inc. (ShenZhen) Page Number 1 A2-36 of 38
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No. : FG472418Q

N48(40M)_CP-

[spectrum Aniyzer 1
[Spurious Emissions.

KEYSIGHT lnout RF aten: 208
RT e o000
34 Range

Scale/Div 10.0 48

Trace
Frequen Amglitude

N48(40M)_CP-

Al Range Geaph
Scale/Div 10.0 48

race Type

Amglitude

Sporton International Inc. (ShenZhen)

OFDM_QPSK_Outer_Full_Mid_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

N48(40M)_CP-

[spectrum Aniyzer 1
[Spurious Emissions.

KEYSIGHT lnout RF At 208
RT e o0
34 Range

Scale/Div 10.0 48

Stop 3,750 GHz

OFDM_QPSK_Edge_1RB_Left_High_CH

S | —

Stap 3.750 GHz

Frequen

N48(40M)_CP-

Al Range Geaph

Scale/Div 10.0 48

OFDM_QPSK_Outer_Full_High_CH

Stop 3.750 GHe|

Trace

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number

1 A2-37 of 38



amranas. FCC RF Test Report Report No. : FG472418Q

N48(40M)_CP-
OFDM_QPSK_Outer_Full_High_CH_cHr_pA

e sel 18.81 0B
Ref Vialue 30.00 dBm

Video BW 91.000 kHz"

Sporton International Inc. (ShenZhen) Page Number 1 A2-38 of 38
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



amranas. FCC RF Test Report Report No. : FG472418Q

Software Version: 23.06.1602

FR1 N48 UL MIMO(Ant2+7)-Ant7

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

48 30 20 641666  3624.99 C%‘Sgg'\" 51@0 00049  PASS NV

48 30 20 641666  3624.99 CFSSEEM 51@0 00068  PASS LV

48 30 20 641666  3624.99 C'BSEEM 51@0 00049  PASS HV

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00039  PASS 30T

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00048  PASS 20C

48 30 20 641666  3624.99 C'BSEEM 51@0 00049  PASS -10C

48 30 20 641666  3624.99 C'BSEEM 51@0 00052  PASS 0C

48 30 20 641666  3624.99 CZ‘S&EM 51@0 00046  PASS 10C

48 30 20 641666  3624.99 ng’gg’\" 51@0 00049  PASS 20°C

48 30 20 641666  3624.99 nggf("\" 51@0 00056  PASS 30C

48 30 20 641666  3624.99 nggf("\" 51@0 00043  PASS 40°C

48 30 20 641666  3624.99 CFSSQEM 51@0 00058  PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
48 30 20 641666 3624.99 CPQSSFEM 51@0 6.87 13 PASS

N48(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low
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samranis. FCC RF Test Report Report No. : FG472418Q

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
48 30 10 641666  3624.99 CF(’?‘S;?M 24@0 8.5782 9.578
48 30 10 641666  3624.99 Cfé%';?ﬂ“" 24@0 8.5752 9.632
48 30 10 641666 3624.99 C&%’Z?WM 24@0 8.5713 9.462
48 30 10 641666  3624.99 32’6052&" 24@0 8.5447 9.589
48 30 15 641666  3624.99 C%SEEM 38@0 13.502 15.04
48 30 15 641666  3624.99 Cfé%';?ﬂ"" 38@0 13.553 14.75
48 30 15 641666  3624.99 C&%’ZRAM 38@0 13.485 14.7
48 30 15 641666  3624.99 %Eéogm" 38@0 13.552 14.85
48 30 20 641666  3624.99 C%SEEM 51@0 18.241 19.39
48 30 20 641666  3624.99 Cfé%';?ﬂ"" 51@0 18.224 1951
48 30 20 641666  3624.99 C&%’ZRAM 51@0 18.239 10.68
48 30 20 641666  3624.99 %Eéogfl\“ﬂ" 51@0 18.21 19.66
48 30 30 641666 3624.99 CF(’?'SEEM 78@0 27.825 28.89
48 30 30 641666  3624.99 Cfé%i?ﬂ"" 78@0 27.854 20.12
48 30 30 641666  3624.99 C&%’m"' 78@0 27.869 28.87
48 30 30 641666  3624.99 %Eéogm" 78@0 27.842 29.1
48 30 40 641666 3624.99 CF(’?'SEEM 106@0 37.875 39.45
48 30 40 641666  3624.99 Cfé%i?ﬂ"" 106@0 37.795 39.46
48 30 40 641666  3624.99 C&%’Z’fﬂ“" 106@0 37.81 30.38
48 30 40 641666  3624.99 %Eéogfl\“ﬂ" 106@0 37.853 40.08
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amranas. FCC RF Test Report Report No. : FG472418Q

Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
48 30 10 637000  3555.0 C%g's:EM 1@0 873 2175 gfgr?h PASS
48 30 10 637000  3555.0 C%S'S:EM 1@23  -22.08  -9.97 g‘:'zsh PASS
48 30 10 637000  3555.0 C%'g'S:EM 24@0  -1279  -13.57 gfgr?h PASS
48 30 10 641666  3624.99 C%g;‘z'\" 1@0 102 -19.06 gfgsh PASS
48 30 10 641666  3624.99 CF(SE,’SFEM 1023 2185 122 %5 PASS
48 30 10 641666  3624.99 C%‘S'S:EM 24@0  -1257  -12.13 g‘:‘g:h PASS
48 30 10 646332  3694.98 C%g'S:EM 1@0 -9.06  -19.52 g‘:';’sh PASS
48 30 10 646332  3694.98 CF(SE,’SFEM 1@23 1883 905  °°%  PASS
48 30 10 646332  3694.98 C%‘S'S:EM 24@0  -1149  -11.23 g‘:‘g:h PASS
48 30 20 637334  3560.01 CF(SE,’SFEM 1@0 943 1817 S PASS
48 30 20 637334  3560.01 C%‘S'S:EM 1@50  -19.33  -9.51 gf:gh PASS
48 30 20 637334  3560.01 CF(SSSFEM 510 1408 1287 %% PASS
48 30 20 641666  3624.99 C%SSFEM 1@0 063 711 °% PASS
48 30 20 641666  3624.99 C%‘S'S:EM 1@50  -17.17  -9.36 gf:gh PASS
48 30 20 641666  3624.99 C'ESSFEM 51@0 1177 1301 5% PASS
48 30 20 646000  3690.0 C%‘S'S:EM 1@0 834  -15.82 gf:gh PASS
48 30 20 646000  3690.0 C'SSSFEM 1@50 1705 1026 °o PASS
48 30 20 646000  3690.0 C%‘S'S:EM 51@0  -107  -12.75 gfg’sh PASS
48 30 40 638000  3570.0 C'SS'S:EM 1@0  -1001  -14.21 gfgsh PASS
48 30 40 638000  3570.0 C'SSSFEM 10105 1417  -997  S%%  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A3-9 of 36
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48 30 40 638000  3570.0 C%S'S:EM 106@0  -1167  -10.57 g‘:‘zsh PASS
48 30 40 641666  3624.99 CES'S:EM 1@0  -10.03  -135 gfgsh PASS
48 30 40 641666  3624.99 CFsgSFEM 1@105  -1219  -7.64 gfgr?h PASS
48 30 40 641666  3624.99 C%S'S:EM 106@0  -9.92  -11.09 g‘:‘zsh PASS
48 30 40 645332  3679.98 CFsgSFEM 1@0 958  -13.25 gfgr?h PASS
48 30 40 645332  3679.98 C%S'S:EM 1@105  -14.2 -9.75 g‘:‘zsh PASS
48 30 40 645332  3679.98 C%‘SSFEM 106@0 939 -1LO7 % PASS
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
48 30 10 637000 3555.0 oPok 1@0 see graph
48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 10 641666  3624.99 oPoK 1@0 see graph
48 30 10 641666  3624.99 CF(SS;? M 1@0 seegraph  PASS
48 30 10 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 10 646332  3694.98 oPok 1@0 see graph
48 30 10 646332  3694.98 CZ‘S&E M 1@0 seegraph  PASS
48 30 10 646332 369498  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 20 637334  3560.01 RSk 1@0 see graph
48 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 637334  3560.01 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
48 30 20 641666 3624.99 QPSK 1@0 see graph
48 30 20 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 641666  3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
48 30 20 646000 3690.0 oPoK 1@0 see graph
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 40 638000 3570.0 oPoK 1@0 see graph
48 30 40 638000 35700  CP-OFDM 1@0 seegraph  PASS
QPSK
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48 30 40 638000 35700 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 40 641666  3624.99 oPSK 1@0 see graph
48 30 40 641666  3624.99 CF(SSS?M 1@0 seegraph  PASS
48 30 40 641666 3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
48 30 40 645332 3679.98 oPSK 1@0 see graph
48 30 40 645332 3679.98 CFSSEEM 1@0 seegraph  PASS
48 30 40 645332 3679.98 CF(SS;? M 1@0 seegraph  PASS
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N48(40M)_CP- N48(40M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

48 30 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 10 637000 35550  CP-OFDM 1@23  seegraph  PASS
QPSK

48 30 10 637000 3555.0 CF;SEEM 24@0  seegraph  PASS

48 30 10 641666 362499  CT-OFDM 1@0 seegraph  PASS
QPSK

48 30 10 641666 3624.99 CFSS;?M 1@23  seegraph  PASS

48 30 10 641666 3624.99 C'BSEEM 24@0  seegraph  PASS

48 30 10 646332  3694.98 C'ZSQEM 1@0 seegraph  PASS

48 30 10 646332  3694.98 CZ‘S&E M 1@23  seegraph  PASS

48 30 10 646332 3694.98 CFSS;?M 24@0  seegraph  PASS

48 30 20 637334 3560.00  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 20 637334  3560.01 C'ZSQEM 1@50  seegraph  PASS

48 30 20 637334  3560.01 CFSSQEM 51@0  seegraph  PASS

48 30 20 641666 362499  CP-OFDM 1@0 see graph PASS
QPSK

48 30 20 641666  3624.99 nggf("‘" 1@50  seegraph  PASS

48 30 20 641666  3624.99 CF(;SEEM 51@0  seegraph  PASS

48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 20 646000 3690.0  CP-OFDM 1@50  see graph PASS
QPSK

48 30 20 646000 36000 CPOFDM 5160  seegraph  PASS
QPSK

48 30 40 638000 35700  CP-OFDM 1@0 seegraph  PASS
QPSK

48 30 40 638000 3570.0 CFSSEEM 1@105  seegraph  PASS

48 30 40 638000 3570.0 CF(’?'SEEM 106@0  seegraph  PASS

48 30 40 641666 362499  C-OFDM 1@0 seegraph  PASS
QPSK
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48 30 40 641666 3624.99 CFSSEEM 1@105  seegraph  PASS

48 30 40 641666 3624.99 CF(SSEEM 106@0  seegraph  PASS

48 30 40 645332  3679.98 C%‘g;? M 1@0 seegraph  PASS

48 30 40 645332 3679.98 CF(’?‘SEEM 1@105  seegraph  PASS

48 30 40 645332 3679.98 CFSSEEM 106@0  seegraph  PASS
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